700049
700036

728001

70900 72406

700Q05
700029
70905

709052 70Q004F
700Q15F / R

709006

70Q045  720086F .
7200Q9 700Q10F 729Q80

729063
707411F

X 2 rosque ; @E‘ /‘ AN e /S § a9 Q)@)Dj
) a - _— 4 \ = — ] QL8
Y \gi;azf;: \> IIIIII | | | = 26018

731003

724061F

700033F

00015F

LT

=\

sy
N 724061 e
- N4
700010F 709055 09027700045 3
90 A
709012 %/AVI
© § 09023

729063 y ””7”””/”7”77”77 . 00024
706020F _ .

724061F

EASYCLEAN SUPER PUMP
1317 TapeTech j - g -~ C

PROFESSIONAL DRYWALL FINISHING TOOLS

Updated 8/2011 10f2




73TT

Part Number |Description Quantity Each
209030 |Wing Nut: 10-24 1
700002F |Piston Rod S.S. 1
700004F (Gland 1
700005 |6226-14 U-Cup 1
700008 |Retainer, Large 1
700010F |valve Disk y)
700015F |uink 1
700029 [Bushing Liner 1
700033F [screen, Coarse Mesh 2
700036 [stud 5/16-24 1-7/16 2
700037 [Nut, Special )
700045 [Retainer, Small 2
700049 |Gasket 2
706020F |Foot Bracket (No Logo) 1
707411F |Foot Valve 1
709006 |[Capscrew Socket Hd. 1
709007 [HexJam Nut 18-8 2
709012 [washer, Special 1
709023 [Capscrew, Hex Hd. 18-8 2
709024 [Lockwasher, Med 2
709027 |[Locknut Thin Pat. 18-8 1
709046 |Lock Clip 1
709052 [Stopnut 1/4-20 Elastic Thin Pat 2
709055 ([Screw, Rnd Hd S.S. 1

Updated 8/2011

20f 2

Part Number [Description Quantity Each
709056 |Hex Nut 10-24S.5. 1
720009 |wiper 1

720066F |"0" Ring Enclosure 1
724061F |Draw Latch Assembly 4
724065 |Pin, Quick Release 1
726018 [Pump Handle Assembly 1
728001F |Pump Head Assembly, Universal 1
729051 [Hex Head Cap Screw, 18-8 SST. 2
729060 |[Gasket, Lathe Cut Buna N70 1
729063 |[Screw, 8-32 X 3/16 Bind. Hd. S.S. 8
729064 [8-32 X 3/8 Slotted Binding Head Screw, S 2
731003G |SUPER PUMP CYLINDER 1

PROFESSIONAL DRYWALL FINISHING TOO






